
CR(5)
4R

17-016

Republic of India

Chennai Metropolitan Water
Supply and Sewerage Board

Republic of India
Preparatory Survey on

Chennai Seawater Desalination Plant
Project

Final Report

February 2017

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd.
INGÉROSEC Corporation
Nippon Koei India Pvt. Ltd.



Republic of India

Chennai Metropolitan Water
Supply and Sewerage Board

Republic of India
Preparatory Survey on

Chennai Seawater Desalination Plant
Project

Final Report

February 2017

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd.
INGÉROSEC Corporation
Nippon Koei India Pvt. Ltd.



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In this Final Report, the following exchange rates have been adopted. 
[...]
samples for bacteriological analysis. In addition to these samples, 2,500 water samples are collected 

from various parts of Chennai Corporation and checked for residual chlorine by the field staff from 

200 depot offices to ensure the water is safe for drinking. According to the residual chlorine report 

dated February 12, 2016, is 3 samples out of 105 samples are failed to meet the standard of less than 

0.2 mg/l. 

Table 3.3.10 Result of Water Quality Test 

Test Item 
Permissible 

Range 

Kilpauk 

WTP 

Puzhal 

WTP 

Chembarambakkam 

WTP 
Vadakuthu WTP 

Turbidity (NTU) < 5 10 2.8 0.91 3.32 

pH 7 to 8.5 7.2 7.7 7.13 7.59 

Residual Chlorine  7.2 1.0 2.0 - 

Residual Aluminium 

(mg/l) 
< 0.3 

0.05 - 0.02 0.06 

Color < 5 - - < 5 5 

TDS < 500 340 340 N/A 332 

Notes: Kilpauk WTP, Chembarambakkam WTP and Vadakuthu WTP is data of November 2015. Redhill WTP is data of 

April 2016. “-“ means data not obtained. 

Sources: CMWSSB 

3.3.10 Water Pressure 

Water pressure at connections or in water distribution networks is not monitored and controlled by 

CMWSSB. According to the Report for Study of Reduction in Unaccounted for Water 1991, the 

pressure of the distribution pipeline is recommended for 10 m head with 6 hours supply duration, and 

the report said that the recommended value is achieved during the program period. However, current 

water supply condition has again reduced to 3 to 4 hours water supply. According to O&M wing of 

CMWSSB, the farthest area from the WDS cannot receive the piped water due to negative pressure. 

Low pressure in the distribution pipeline is due to various technical and operational reasons as 

follows; 

� In some areas, water demand will be higher than the design flow of the water distribution 

networks, which results in low water pressure 

� As explained in Item (2) of Subsection 3.3.7, Due to intermitted water supply, the consumers 

always keep the taps of both public stand posts and service connections in an open condition so 

as to receive water and thereby prevent the security of sufficient water pressure in the 

distribution networks. 

� In certain cases, the capacity of the pump is not able to meet the current demand. 

� Elevated service reservoirs (ESRs) with pumping facilities are missing in some WDZs.  



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-42  

3.3.11 Water Leakage and Losses 

Since the year 1989 and until the year 2001, the Unaccounted for Water (UFW) Program in Chennai 

City was carried out and most of the distribution pipes and 205,000 service connections were replaced 

by the program. The program was to evaluate and reduce the water losses from the distribution pipes 

and service connection in five phases under World Bank fund. The project’s completion report 

evaluated that water leakage ratio in the target area of the project was reduced to 11%. Contents of the 

program by phase and the program’s coverage are given in Appendix 3.9. 

During the program, CMWSSB established the leak detection and control unit for the programme 

headed by UFW senior engineer under the Operation and Maintenance Department. However, this was 

discontinued after completion of the program, and till date no section relating to Non-Revenue Water 

(NRW)
7
 exists.  

At present, CMWSSB has no any information concerning the magnitude of the various sources of 

NRW. According to CMWSSB, water leakage is not much and fairly comparable to elsewhere in India 

and most of water leakage and losses are due to tampering in the distribution pipes by people, leakage 

from the service connections and aged uPVC pipes. Beside illegal consumptions hardly exist because 

consumers pay for the water at a flat rate, while illegal motorized line pump in the consumer’s 

property sometimes exist to suck greater volume of water from the distribution pipes. 

In a case of increase in water production by the construction of DSP, water pressure will surely 

increase, and this will lead to increase in water leakage. Therefore, it is essential to establish a 

dedicated NRW control unit. In addition, establishment of District Metered Areas (DMAs) is also 

essential for CMWSSB to enable efficient monitoring and control of NRW. 

3.3.12 Asset Information Management 

CMWSSB is responsible for maintaining various assets like raw water transmission conduits and 

pipelines, water treatment plants, treated water transmission mains, water distribution stations, water 

distribution pipeline network, sewer collection system with sewage pumping stations, sewage 

treatment plants, etc. with all required facilities. The total value of the fixed assets as per the balance 

sheet of CMWSSB (2013-14) is INR 54,524 million.  

In the present asset management system of CMWSSB, the overall financial value of assets is readily 

available in the computer database of the Financial Department at the Head Office. However, for 

individual physical components of the assets, one has to refer to the respective O&M wings like the 

offices of the 15 administration areas or 200 depot offices. The information is generally not available 

on computers in a consolidated form but maintained in the form of ledgers only. Details like diameter, 

age, and the exact location of the pipes are very difficult to obtain. 

                                                           
7 Recently International Water Association (IWA) recommends to use the term of NRW, instead of UFW, to define the water 

loss more specifically. 



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-43  

For the past 25 years, the following procedure is being adopted in CMWSSB in asset information 

collection: 

a. After technical sanction of the cost estimate for any construction project made the Engineering 

wing, which is usually approval of detailed project report (DPR), a copy of the estimate is sent 

to the Finance wing for allotment of a project code number. 

b. For each estimate, a unique 12 digit project code number is allotted, and the same is informed to 

all the departments. Hence, at the time of contract of any construction work, the contract will 

have its own project code. 

c. All payments like those to the contractors, for road restoration, advertisement charges, etc. made 

under the contract are computerized and booked under the project code number. In fact, without 

mentioning and booking under the project code number, no payment could be effected. 

d. After completion of all the work allocated under that project code number, a completion report 

is prepared by the Engineering wing, wherein all assets created are mentioned in a broad 

manner along with all financial expenditure and sent to Finance wing for reconciliation and 

approval. 

e. Once the completion report is reconciled and approved, the final bill is paid to the contractor 

and the assets created are brought in the books of CMWSSB. In this way, the overall financial 

value created under the project is readily available. On the other hand, information on individual 

physical components is transferred from the Project wing to O&M department by measurement 

books, which are prepared on a monthly basis by the Project wing for each contract to monitor 

the progress and authorize the bills of the contractors, such as-built drawings, O&M manuals, 

etc.  

As explained above, there is no procedure to register the physical components of the facilities 

constructed in the projects in any consolidated format or system. Storage of the documents handed 

over by the Project wing is dependent on the personnel in charge in the O&M department; as such it is 

difficult to get information later on. Hence it is suggested that a suitable software system should be 

created wherein all the required information including both physical and financial aspects could be 

extracted at any point of time. 

  



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-44  

3.4 Present Conditions of the Existing Seawater Desalination Plants 

3.4.1 General 

(1) Capacities and locations 

There are two DSPs in CMA to supply water to the 

households and businesses in Chennai Corporation, 

as shown in Figure 3.4.1. 

Both plants adopt reverse osmosis (RO) technology 

and the production capacities are 100 MLD. 

The Nemmeli DSP, which was inaugurated on 

February 22, 2013, and has owned by CMWSSB, is 

located at the southern side of the Chennai city. 

The Minjur Plant, which started the operation in 

July 2010 by a private operator under 

Design-Build-Own-Operation (DBOOT) scheme, is 

located at the northern side of the Chennai city. 

Table 3.4.1 presents the outlines of the two DSPs in 

CMA. 

 

Table 3.4.1 Outlines of the Existing DSPs of CMWSSB 

Item Nemmeli Minjur 

Contractor VATEC WABAG (India) 

+ IDE Technology (Israel) 
Abengoa (Spain) + IVRCL (India) 

Contract type Design-Build-Operate(DBO) (7-year 

operation) 

Design-Build-Own-Operate-Transfer 

(DBOOT) (25-year operation) 

Raw 

seawater 

quality 

Max. TDS
*1

 (mg/l) 38,000 (Jan 2015 - Dec 2015) 34,000 (July 2014 - July 2015) 

Temperature (deg. C) 26 - 31 (Jan 2015 - Dec 2015) 26 - 31 (July 2014 - July 2015) 

Max. TSS
*2

 (mg/l) 400 (Jan 2015 - Dec 2015) 280 (July 2014 - July 2015) 

Pre-treatment section Up-flow filter + Disc filter + Ultra 

filtration (UF) 

Lamella filter + Dual media filter 

RO section One stage RO, Spiral membrane. 
Micron cartridge filters (MCF) 
are inserted before the RO units 

One stage RO, spiral membrane, 
Pressure filter and MCF are 
inserted before the RO units 

Recovery ratio 45% 45% 

Post-treatment section CO2 injection + Limestone filter + 
Disinfection injection + Caustic 
soda dosing 

CO2 injection + Lime powder 
dosing + Disinfection injection 

*1: Total Dissolved Solids, which is the indicator for salinity in the seawater 

*2: Total Suspended Solids, which is the indicator for cleanliness of the seawater 

Source: JICA Study Team by compiling information from CMWSSB 

 

Source: JICA Study Team 

Figure 3.4.1 Locations of the existing DSPs 



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-45  

3.4.2 Common Understandings on Seawater Desalination Process by RO Technologies 

Seawater Desalination by Reverse Osmosis technology (SWRO) mainly consists of five components 

and their accessories, excluding the power receiving facility, buildings, warehouses, etc. as shown in 

Figure 3.4.2. More general information on SWRO is given in Appendix 3.10.  

 
Source: JICA Study Team 

Figure 3.4.2 General Configuration of SWRO 

3.4.3 Nemmeli DSP 

(1) Treatment process 

Treatment process of the Nemmeli DSP is illustrated in Figure 3.4.3. The plant takes seawater from the 

Bay of Bengal and treats the seawater by RO technology. 

 

 

 

 

The seawater inlet pipe is 1,600 mm in diameter and has a length of about 1,200 m. Sodium 

hypochlorite is added to the raw seawater at the intake to avoid clogging of the intake pipe by 

organisms such as clams and seaweeds. 

Pre-treatment section comprises of the 

up-flow filter, disc filter, UF membrane 

and micron cartridge filter. The designed 

coagulant, to be injected before UF, is 

FeCl3. Nevertheless, the chemical is not 

injected usually as the effluent from the 

disc filters is better than expected. 

RO units are equipped with micron 

cartridge filter (MCF) to protect the RO 

membrane. A total of 12 units of RO are installed in the plant, and it is one stage
8
. The recovery ratio 

is 45%. In each RO unit, one high-pressure pump, one recycle booster pump, one permeate pump and 

a unit of energy recovery equipment of pressure exchangers are arranged.  

                                                           
8
Some SWRO plants have multiple stage RO. It is mostly aimed at removing boron to satisfy the previous WHO 

guidelines, which were stricter than the present guidelines. 

1) Intake Facility

- Direct intake

- Indirect intake

Chemical Injection Equipment

Washing Equipment

2) Pre-

treatment 

section

3) RO 

section

5) Brine Discharge Facility

4) Post-

treatment

section

User

Sea

Consumers

 

 

 

 

Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.3 Block flow sheet of Nemmeli DSP 

Seawater Up-flow filter Disc filter 

MCF RO UF 

Brine 

Product 

Intake pit 

Lime stone 

filter 



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-46  

RO permeate is sent to post-treatment section consisting of a CO2 injection system, limestone filters, a 

degassing tower and the associated facilities. Treated water from the post-treatment is delivered to the 

Chennai Corporation. In a case of suspension of the plant operation, product water is sent to two tanks, 

each of which has a capacity of 14,000 m
3
, and to be stored until resumption of the operation. 

Brine from RO is discharged to the sea. The plant has brine discharge pumps. Nevertheless, the pumps 

are not used because it has been found that the 1,200 mm discharge pipe can discharge the brine by 

gravity flow. The length of the discharge pipe is 500 m. 

More detailed descriptions of the treatment process and the list of its major equipment in Nemmeli 

DSP are given in A3.11.1 of Appendix 3.11. 

 

(2) Seawater condition and performance of the DSP 

During the north east monsoon, from October to December, the raw seawater condition tends to be 

deteriorated in terms of turbidity. As shown in Figure 3.4.4, the high turbidity forces the plant to 

reduce the operation rate to as low as 60% for several days as the pre-treatment system performance 

declines. The operation rate was as low as 50% in November 2015 and 30% in December 2015 but 

they were not for the technical reason. As shown in Figures 3.2.3 and 3.3.4, because the intense 

rainfall in the two months recovered the surface water availability, CMWSSB limited the operation of 

the DSP. (Operation of the Minjur DSP has not been limited because the plant has been operated under 

BOT scheme.) 

As shown in Figure 3.2.3, deterioration of the monthly operation rate in December 2016, which fell to 

42.4%, was significant. It was due to a combined impact of the high turbidity and suspension of the 

power supply caused by the Cyclone Wardha. 

Concerning product water quality, as presented in Figure 3.4.5, the Nemmeli DSP has excellent 

performance as TDS of the product water is always maintained within the targeted range, which is 

below 500 mg/l. 

 
Source: JICA Study Team 

Picture 3.4.1 UF rack in the Nemmeli DSP 

 

Source: JICA Study Team 

Picture 3.4.2 RO rack in the Nemmeli DSP 



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-47  

 
TSS: Total Suspended Solids 

Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.4 Seawater Condition and Operation Rate of the Nemmeli DSP 

 
TDS: Total Dissolved Solids 

Source: CMWSSB compiled by JICA Study Team b 

Figure 3.4.5 Product Water TDS of the Nemmeli DSP 

(3) Evaluation of the plant 

Overall the Nemmeli DSP is operated and maintained with no critical problem by the well-trained 

operation staff. One regrettable point is the low production rate during the monsoon. The pre-treatment 

system is recommended to be replaced with stable one, such as lamella filter instead of up-flow-filter, 

to ensure full-capacity operation even on the high turbidity conditions. The timing of the replacement 

will be after completion of the planned expansion project by 150 MLD. 

3.4.4 Minjur DSP 

(1)  Treatment process 

The treatment process of the Minjur DSP is illustrated in Figure 3.4.6. Similar to the Nemmlei DSP, 

the Minjur DSP also takes seawater from the Bay of Bengal and treats the seawater by RO technology. 

0%

20%

40%

60%

80%

100%

0

50

100

150

200

250

300

350

400

450

500

2015/1/1 2015/4/2 2015/7/2 2015/10/1 2015/12/31

P
W

 p
ro

d
u

c
ti

o
n

n
  
ra

te
 (

%
)

S
W

 T
S

S
 (

m
g

/
l)

SW TSS ppm PW m3 %

R
a

w
 s

e
a

w
a

te
r 

T
S

S
 (

m
g

/l
)

O
p

e
ra

ti
o

n
 r
a

te
 

a
g
a

in
st

 t
h

e
 f

u
ll

 c
a

p
a

ci
ty

 (
%

)

Raw water TSS
Operation rate 

against the full capacity (%)

R
a

w
 s

e
a

w
a

te
r 

T
D

S
 (

m
g

/l
)

P
ro

d
u

ct
 w

a
te

r 
T

D
S

 (
m

g
/l

)

2016/7/1



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-48  

The seawater inlet pipe is 1,600 mm in diameter and has a length of about 640 m. As the plant operator 

was not allowed by the Pollution Control Board (PCB) to inject the chemical at the intake, sodium 

hypochlorite is injected only at the 

on-shore intake pit. Nevertheless, 

the plant operator told the study 

team that they were not aware of 

clogging in the seawater intake 

pipe. The frequency of the 

cleaning inside the pipe is about 

three times a year.  

Pre-treatment section comprises of 

the gravity settler (or lamella filter), 

which is after the flocculation 

basin, and dual media filter (DMF). Chemicals to be injected in the flocculation basin are H2SO4 for 

pH adjustment, FeCl3, and polyelectrolyte for coagulation. 

The RO section is equipped with pressure filter and micron cartridge filter (MCF) to protect RO 

membrane. The RO unit consists of a high-pressure pump, an energy recovery equipment of pressure 

exchanges, a recycle booster pump, and RO membranes. Five RO units are installed. The recovery 

ratio is 45%.  

The permeate water from RO is treated by CO2 and lime powder solution injection for drinking water 

application and sodium hypochlorite injection for disinfection and sent to the Chennai Corporation.  

Brine from RO is discharged to the sea by gravity. No discharge pumps are installed, which is different 

from the Nemmeli DSP. Brine discharge pipe is 1,600 mm in diameter and 840 m in length. 

More detailed descriptions of the treatment process and the list of its main equipment in Minjur DSP 

are given in A3.11.2 of Appendix 3.11. 

  

Source: JICA Study Team 

Picture 3.4.3 Gravity Settler in the Minjur 

DSP 

Source: JICA Study Team 

Picture 3.4.4 Train in the Minjur DSP 

 

Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.6 Block flow sheet of Minjur DSP 

Seawater 
Gravity settler 

(Lamella filter) 

Dual media 

filter 

MCF RO 
Pressure 

filter 

Brine 

Product 

Intake pit 

Lime powder 

dosing 



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-49  

(2) Seawater conditions and performance of the DSP 

Similar to the case of the Nemmeli DSP, the raw seawater quality at the Minjur DSP is deteriorated in 

terms of turbidity during the monsoon season, from October to December. However, the Minjur DSP 

shows no significant production drop as shown in Figure 3.4.7. In December 2016, as shown in Figure 

3.2.3, the operation rate of the DSP fell to 69.8% due to suspended power supply caused by Cyclone 

Wardha but the high turbidity was not the reason for the low operation rate. The existing pre-treatment 

system is evaluated to be properly functioning against the high turbidity condition. 

The Minjur DSP has excellent performance in terms of product water quality as the TDS is always 

maintained within the required range, which is below 500 mg/l, as illustrated in Figure 3.4.8. 

 
TSS: Total Suspended Solids 

Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.7 Seawater Condition and Operation Rate of the Minjur DSP 

 
TDS: Total Dissolved Solids 

Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.8 Product Water TDS of the Minjur DSP 

(3) Evaluation of the plant 

Overall the Minjur DSP is operated and maintained with no critical problem by the well-trained 

operation staff. It maintains the production volume even in the monsoon season, while the Nemmeli 

DSP's production deteriorates. One important recommendation is to provide a standby RO unit to keep 

continuous production of 100 MLD even during membrane cleaning or replacement work. 

0%

20%

40%

60%

80%

100%

0

50

100

150

200

250

300

2014/7/1 2015/1/1 2015/7/4

P
W

 P
ro

d
u

c
ti

o
n

 r
a

te
 (

%
)

S
W

 T
S

S
 (

m
g

/
l)

SW TSS PW me (%)

R
a

w
 s

e
a

w
a

te
r 

T
S

S
 (

m
g

/l
)

O
p

e
ra

ti
o

n
 r
a

te
 

a
g

a
in

st
 t

h
e

 f
u

ll
 c

a
p

a
ci

ty
 (

%
)

Raw water 

TSS

Operation rate 

against the full capacity (%)

R
a

w
 s

e
a

w
a

te
r 

T
D

S
 (

m
g

/l
)

P
ro

d
u

ct
 w

a
te

r 
T

D
S

 (
m

g
/l

)



Republic of India Chapter 3  

Preparatory Survey on Chennai Seawater Desalination Plant Project Present Situation of the Water Supply and 

Final Report Sewerage Sector in the Study Area 

 3-50  

3.4.5 Notes for Design of the Perur DSP 

The raw seawater quality of the new 400 MLD will be almost the same as that of the Nemmeli DSP, as 

the two seawater intake points will be located close to each other. Therefore, the Nemmeli plant's 

operation data should be highly taken into account in the design of the Perur DSP. Operation data of 

the Minjur Plant is also useful for the designing the Perur DSP because the raw water quality is similar 

to that of the Nemmeli DSP. 

As described in the previous sections and Figure 3.4.9, Nemmeli DSP is forced to reduce the operation 

rate in high turbidity condition, which often occurs in the monsoon seasons. In the severe water-stress 

condition in CMA, it is expected that the 400 MLD plant will be able to maintain the full capacity 

operation in the monsoon season. To avoid the adverse influence of the monsoon, the pre-treatment 

system of the Minjur DSP, which is stably operating in the monsoon season, will be advantageous. 

Further, redundancy plan is also important for the Perur DSP. Since the Minjur DSP is not equipped 

with standby RO unit, its production is often reduced for maintenance works. Installation of standby 

RO units, with economically acceptable number, for critical equipment needs to be considered in the 

preliminary design of the Perur DSP in the Study. 

 
Source: CMWSSB compiled by JICA Study Team 

Figure 3.4.9 Comparison of Operation Ratios of the Nemmli and Minjur DSPs 

3.5 Present Conditions of the Water Recycle System  

(1) Supply of the secondary treated sewage to industries 

At present, CMWSSB is supplying secondary treated sewage of sewage treatment plant (STP) at 

Kodungaiyur to three industries as shown in Table 3.5.1. In CMA, majority of industries depend on 

ground water and private tanker suppliers to meet their water requirements. The treated sewage is 

considered as an alternative source of water for certain industrial purposes, which do not require high 

quality of water.  

Volume of the secondary treated sewage supplied to the industries were 21.20 MLD in the fiscal year 

2012-2013 and CMWSSB collected treated sewage tariff at a rate of INR 11.60 per kilo litters (KL). 

According to the annual report of CMWSSB, revenue from the treated sewage supply was INR 126.6 
